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A, HLEERE}  Machine frame components




A. HLEERM Machine frame components

Fs /N

o
i=

2 ‘Assemble NO

A1

2TA-E
“:-:"n;' 7 A~

927A-13
927A-14
Q27A-15
S2TA=-16

.:Jl'_l 7 .--1 - -l"'

{42 /Part NO

92 7A001
928A00e
927a003
S28A004
FEBAMDS
L D001 37
Q274007
9274008
92 7ADDS
LD001 31
9274011
927A012
927A013
LD00133
9274015
927A016
927A017
LDO0134
9274019
LDOD1I33S
9274021

927a022

OXGooone

0 5
S2/A03

# ¥/ Description
927 W55 927 Machine frame
S28HL5E 928 Machine frame
PL LS PLE / PL Machine frame
2P L 2PL Machine frame
SR PLAE 928W Machme frame
W §TSMA, 76-10 /Screw SM4.76
B A0 4 WL 82 Belt Corer Plate
W 0 4 0 s/ Packing
WA Timing Belt
W ATSME. 35-6 / Screw SM4.T6
FHS4 Timing Belt Wheel Assy Lower
L4 Timing Belt Wheel Assy Upper
127 48 Timing Belt Wheel Assy Upper
IEATSM, 76-12 /Serew SMA.76
VB BT/ Belt Cover
Fe il 47 W #1 L/ Thread Guide Hinge Assy,R
il ot $6F W P Hinge
BEATSMA, 57-8, Screw SM3.57
i 5T % £+ ¥ Font Cover Spring
HEETSMA, 5T-6/ Screw SM3.57
#1111/ Font Cover Spring
i R I 1 Rubber Cap
e 8/ Front Cover
i o %1581/ L/Thread Guide Hinge Assy, L
Wit %/ Rubber Cap
b W Ol Seal
5 i Surveyor's rod
ki WL/ Surveyor's rod Window
/&I 11 0 Ring
BEATSNT. 91-10. 6/ Serew SM7.94
¥k Wick Ninpper
MPERIEEWI2X10/ Pin,Spring
PRI EW5X12/ Pin Spring
VL3 VWM Felt

£ Num
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B- L8B3 M  Upper shaft mechanism

FEES/N {2 Ascemble NO 5 Part NO £ ¥7 /Description

| Je/B-] S92 7E00]

S28E002
92 7BOO3
200008
92 /B00S
L DO0136
I DROD004
ZC00009
D@o003e
9278010
LDO0137
9278012
L DoODOL
927E014
92 7B01O
DX Gonnn2
9278017
OXR00003
9278019
9278020
LDO0135

T
Sc7B0ce

927 pEAr5R/ 92 7Pulley

G284 174/ 928Pelley

L5/ Upper Shafi

i &/ Ball Bearing

F 4l B/ Felt

HREISH9. 52-9, 5/ Screw SM9.52
PFE 48042/ Retaining Ring

Sl 7/ Ball Bearing

i 18] 34/ Washer

St s |4 B2/ Bearing Presser
HRYTSH4. T6-10/ Serew SM4.76
ilel/ Collar

B EIM6X 10/ Screw M6

(i MaL(t/ Ol Tunk Assy
ERYTSNT. 94-6. 5/ Screw SMT.94
(OJEM 11/ 0 Ring

{1 3/ Oil Tank

0JE i 24/ O Ring

(£l AW/ 0il Gauge Window
W o/ Ol Gauge Cover

#R YIS, 57-6/ Screw SM3.57
il #/ Wick Ninpper




C-¥t#H %M Needle bar mechanism

(828 THREAD TAKE-UP CRANK)

.-'_.-'.. L'; ;
(927 THREAD TAKE-UP CRANK)




C-¥t#F M Needle bar mechanism

FS/N

i

Ln

M

8 Assemble NO 45 /Part NO Z ¥ Description
927C-1 927C00] §HEFHEY/Pin
S927C-2 S27C002 FtFFil R / Wick Ninpper
327C-3 927C003 1t % / Rubber Cap
32704 927C004 L EHSh &/ Ball Bearing
S27C-5 9270005 PHEFIS T/ Connecting Rod
327C-6 DEO0033 T8 188/ Washer
927C- L Doo138 F WIS, 35-8/ Screw SM6.35
927C-8 927C008 EHEFITLLHY/ Needle Bar Guide

27C~9 927C009 FtFFit L/ Eccentric Wheel Sleeve
sy P27CON FtFFAT LM ALY/ Needle Bar GuideAssy
927C-1 LDO0139 WM I Sua. 57-8/ Serew SM3.57
327C-12 927012 FFFFH R #8/ Wick Ninpper
927C-1 227 ¥ FF L Needle Bar Clamp

27C~14 L D001 40 FMIIsus. 57-7/ Screw SM3.57
327C~15 $HHF L5l e/ Rubber Cup
27C~1€ I27C01E it FF %/ Needle Bar Cork

7C=17 I27C0L7 ¥ #F L. 45/ Needle Bar Bush, Upper
27C-18 927C018 it FF iR/ Wick Ninpper

27C-19 927C019 ¥t FF F 42/ Needle Bar Bush, Lower
92 I2T7C020 FHFF/ Needle Bar

32 i27C021 G27 LTl b/ 927 Thread Take-Up Crank
e TC=¢ LD00Z243 WOCEREISMG, 36-5, 1/ Screw SM6.35
328C- 328C02 G28HRER FF il s/ 928 Thread Take-Up Cramk

WO aRErsua, 18-3, 2/ Screw SM3.18
WO SM4. 36-3. 5/ Screw SM4.36

R Num



Presser bar mechanism

D-ERAF R R




D-EMHRR

FE/N {2 Assemble NO 2 /Part NO

1

Ln

-\-'I

i oo

Ll
I il [ L

L)
| F%

gc27D-1]
e /l-e

52703

&5
i
s U

y2BD=30
Jesll—4
927D-32

Presser bar mechanism

9270001
9270002
LO001I43
THOOOZD
927 D005
9270006
9280007
9280008
9280009
LDO0L44
9270011
9270012
9270013
LDOo010
9270015
9270016
9270017
9270018
9270019
9270020
9270021
9270022

Q270023

i

L
W
|
=
M

4

n}
K]
T
=
—
My
LN

o

M
(a ]
=
=]
3
(T

W
k]
£
=
= |
M
1.\_‘

9280028
LMOQ00S
GZ0000C4
TAXX00005
LD00LI45S

9270033

£ ¥ Description
174 Fe/ Adjust Screw

13 [ ¥F 3%/ Presser Bar Clamp

W R EISM5, 95-6/ Screw SM5.95
1 %/ Spring

1l 46/ Presser Bar,Lower
92716 B FF/ Presser Bar
9281 I FF |- 4=/ Presser Bar,Upper
2814 I FFA/ Presser Bar, A
928 B FFD/ Presser Bar, B

# ¥ SMA. 36-4. B/ Screw SM4.36
ol 2/ Cover

WK 13. 5/ Rubber Cap

I 920 5/ Rubber Cap

$8 VIS, 36-8/ Serew SM4.36

Al 32/ Face Plate

A [T 20 3 1/ Facking

i1 B FF AT 1/ Prosser Bak Lifier
R ISR F)/ Shoulder Screw
11 BFF AR o BT/ Shoulder Serew
el &8 FF/ knee Lifter Lever

il #4149/ Chain Rod Hook

i %/Chain

i HOBFF 41 9/ Twist Spring

3 4RI/ Nut

R IESR AR )/ Washer

L HiZ 7% W8/ Presser Plate Spring.B
e HE #1180/ Presser Plate Spring.A
BT R/ Serew

5 BESML. 76/ Nut SM4.76

§4EE/ Bearing Ball

#PEBEE/ Pin Spring

1 MEBEETSM3, 57-8/ Screw

HE EF R it 2/ Presser Bar Defiend Oil Set

g4



E-i%f43E M  Feed mechanism

17

(927 ECCENTRIC WHEEL) (928 ECCENTRIC WHEEL)




E-i%#4% W Feed mechanism

FS/N

L

1.4
4 -

-

ad

2 Assemble NO S /Part NO 2% Description

927E-1 92 7E00] S FHFR-CWY/ FeedBarEccenimcShaft
927E-2 L.DO0146 B ICEEISM6. 95-8/ Screw SM5.95
927E-3 OXGE00004 (OJE:1# 10/ 0 Ring

27E-4 S2TEND4 L EHALE/ Feeding Pole Module

92 TE-5 S27ED0S IGFHET AJsilg i/ Eccentric Wheel Sleeve
927E-6 92 7E006 1L ¥HF/ Feeding Pole

927E-7 S27E007 ALFHF KM/ Eccentric Wheel Sleeve
927E-8 S927E008 IR/ Pin

927E-9 L poooos B EIM6X6/ Screw M6

927E-10 SRTEDL (RCo3E 4L I/ Presser Bak Lifter

7E-11 927E01 4 178 Hil/ Push Button

32TE-12 THOOG2] 8%/ Spring

S27E-13 DR00034 ' #1815/ Washer

927E-14 OX000005 OJEe/O Ring

927E-15 TDQO000S FF L1584/ Ring

927E-16 L.D00143 BCHEISM5, 95-6/ Serew SM5.95
927E-17 927E017 G270 09 1 B 1927 Eccentric Adjuster
927E-18 32 7E0LS S 158/ Eccentric Wheel Outside
S27E-13 TXX00006 FRYEBIHEWY/ Pin Spring

927E-20 92T7E020 i B/ Rachter Stopper

927621 S92 7E02] {IME L)/ Screw

9e/E-2¢ 927E02e HL ¥/ Twist Spring

92/e-23 SeTE023 8 e M {RC 40/ Eecentnic Wheel Inside

92 7E-24 TXX00007 LI HEHY/ Pin, Spring

25 QZBEN2S S2H IR 5/ 928 Eccentric Wheel, Outside
328E - 26 S928ED26 SR IRLo I VT B 4L/ 928 Eccentric Adjuster
TE-27 LDonL47 ERTISM4. 768/ Serew SMA.76

I27E-28 L DO0L4E DL HR TS, 36-9/ Screw SM4.36
927E-29 S927E029 927 8-C- 92/ 927 Eccentric Wheel
328E-30 928ED30 G268 98/ 928 Eccentric Wheel

927VE- 31 927ED3] 927 QL9 AE S 1%/ 927 Eccentric Wheel
927E-32 S2TED3E G288 40 PR Lkt 1/ 928 Eccentric Wheel

10

A Num



F-T4%® Lower shaft mechanism
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F-T#3EM Lower shaft mechanism

FE/N K2 Assemble NO 52 /Part ND & ¥r /Description £ Num
1 927F -1 9275001 FHb/ Lower Shaft |

27F -2 LD00149 FEEISW. 36-8. 5/ Screw SM4.36 |

3 S27F-3 ZCo001 $1/&/ Ball Bearing 1
= 327F -4 ZCoooi2 &/ Ball Bearing !
7F -5 a2 7F 005 8754513/ Ball Bearing Bush '.
E 32 T7F -6 LDO0LS7 T, 2/ Screw M4 g
- 927F -7 T DQ00004 L% IBC42/ Retaining Ring 1
= 927F =8 ZC00009 $/k/Ball Bearing l
9 )2TF -9 S27B010 $h/R 48/ Bearing Presser |
927F =10 L DoO| #RETSMA, 76- 10/ Screw SM4.76
1l 927F -11 L DO01S0 HRTISUE. 35-9/ Screw SM6.35 1

12



G-HEE 4B  Lopper mechanism




G-PEEE LA™ Lopper mechanism

FE/N KB/ Assemble NO %2 /Part NO A Description 18 Num
1 -1 LDO0iS1 £ 1SM3. 57-8. 9/ Screw SM3.57 1]

927G=¢ 9276002 i ¥ i/ Front Feed Arm Cap :
927G-3 9276003 W o 4/ Packing
4 927G—4 927G004 . LAl 1%/ Lopper Peeding Fopk Assy |
5 9276-5 9275005 #3000 B/ Eccentric Wheel Sleeve ;
6 S27G-6 S276G006 1 3/ Lopper Peeding Fopk
7 927G-7 LDoo1S2 B EISHA. 36-13/ Screw SM4.36
& 927G-8 LD00IS3 $E)SW. TB-21. 5/ Screw SM4.76 |
9 927G-9 9276009 i 3 XM/ Lopper F/ Fopk Shaft Bracke |
0 276010 1 WS/ Lopper Peeding Fopk Shafi :
1 327611 927G011 {75 45 1Y@/ Looper Shaft SetCollar :
i 27G-12 L DO0IS4 EREISH4. 36-10/ Screw SM4.36 2
927G-13 9276013 iTH 248/ Looper Shaft
14 927G~-14 9276014 TS =508/ Looper Shaft BushB
15 9276-15 9276015 ITH &% 15 MF/ Looper Shaft Bush,F .
I 927G-16 LDOOL46 MR EISUS, 95-8/ Screw SM5.95 |
| 927G-17 9276017 {TH B IS FF ¥/ Looper Lever Pin |
18 927G-18 LDO0ISS B EISMA. 36-3. 5/ Screw $M4.36 =
19 427619 Lpogo23 MR SH4. 36-4/ Screw SM4.36 -
20 927G-20 9276020 L FF P 4L/ Plate 1
S92 76=-21 9276021 AT 38 FFILY/ LooperConnectingRod Assy
22 927G6-22 s27G022 8§ SM2. 38/ Screw SM2.38 :
23 9276-23 9276023 AT B 4R FF/ Looper Lever |
24 3276-24 9276024 BT Eecentric Wheel Sleeve |
25 927G-25 9276025 {1 B LS/ Looper Connecting Rod 1
26 927G-26 227G026 {TH- B M EFF/ Looper Connecting Rod |
27 327G-27 9276027 Wi HEFF I/ Connecting Rod Pin =
g a27G-28 OX Q00006 OJEmS/ O Ring |
24 927G-29 L DO01SE 861 SM4. 38/ Serew SM4.36
30 927G-30 9276030 IR 9 3% HF A P/ Ball pans :
3l 9270G-13 LDODIS7 #88) SM3. 5710/ Screw SM3.57 4
r 927G-32 9276032 H 040 Fe/ Steel Ball
33 927G-33 9276033 1 3 HEFF/ Ball head Connecting Rod
34 927G-34 9276034 I 4210 6T/ Ball Head ComConnectingRod
35 9276G-35 9276035 {TERE A/ Slide Brock Shaft

14
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A8 /Assomble N0 #£5/Part WO

Oxa00007
LO0g13S
o2 L0 38
9276039
92705040
Q9280041
LDO0ISE
9276043
LD001S9
-.“.Ii ‘lIJ._-.".'
LDO0145
LD001&0
9280048
S280L049
9280050
LDOOL 76
9276052

LM00002

LDO01&E

AT/ Description

Oz #E9/ O Ring
REISMI. 57-6/ Screw SM3.57
# / Ball Bearing

I X 8/ Packing

927 M2 48/ 927 Eccentric Wheel
928182 $2/928 Eccentric Wheel
HEEISM. 36-5. 5/ Screw SM4.36
%41 M5/ Looper Holder,S
S, 36-8/ Serew SM4.36

% §t ML/ Looper Holder,L
HRISSWD. 578/ Screw SM3.57
WISV, 57-4. 4/ Screw SM3.57
M F ML/ Looper Holder L

A iF MM/ Looper HolderM

1 WR/ Looper Holder,R
HERISMI. 57/ Screw SM3.57
{14 Atk / Lapper Guide Plate
K BESUG. 95/ Nut SM5.95

HE Y SH5. 95/ Screw SM5.95




Upper

H-E3l2 R




H-LE5I4&%¥ M Upper threading mechanism

£ 8 /Assemble NO ¥ /Part NO

i T =

He FHO0]
Q2 THO0Z
Q2 7H0D3
S92 7H004
S THO0S
S92 7HODG
S27HO007
92 THDOB
He rHO0S
Q2aH010
SoTHOLL

00le2

92 7H014
LDO00s 7
e /HOLB
LDO0177
2 /HOL8
LD001s!1

92 THO20
92 THOZ21
LMO000]

S92 7TH023
LD0O023
S27H025
92 THO26
92 7THO27
LDOOl 46
92 7TH02Y9
92 THO30
IHoO022
Je /b3
927H033
DOO0034

LMOO008

&0 /Description

927 #2448 BAl PF/ UpperThread RegulatorAssy
248 3 id 8/ Needle Thread Guide

FER WL/ Tension Stud

#HR R/ Tension Disc

Je#l 25 10049 11 £/ Tension Disc Presser
440 2598 3 1 8/ Tension Disc Presser

927 #:44 W/ Spring

SeH 3 5 2 il 8l/ Tension Disc Washer
SRR TER 1/ Tension Nut

928 ## #/ Spring

#2463 Y/ Pin

EREISM2, 38-4/ Screw SM2.38

L id# 62/ Thread Retainer

138 G B Thiread Gande Set Plate
SEISM3. 57-4/ Screw SM3.57
LRSI R4/ Thread Guide

$EISA, T6-24/ Screw SM4.76

Lid# £ 4/ Upper Thread Guide
#EAISM2. 38-3. 6/ Screw SM2.38

$6 3 ¥ WM/ Tension Release Shaft

See 25 4 W/ UpperThread Tension Bracket
R IS4, 36/ Nut SM4.36

81/ Serew

SEETSMA. 364/ Screw SM4.36

£ i b4/ Tension Release Crank

b A FF AT/ Screw

FAR I FF/ Tension Release Connecting Rod
HELISHE, 95/ Screw SMS.08

ep g4 154 £/ MiddleThreadR egulatopAssy
Lt 902 W & N/ UpperThread Tension Bracket
# ¥/ Spring

e Je 40 08 & 42/ Middle Thread Regulatop

ol e 48 448 )1/ Tension Dise

1 InS/ Washer

SR DFSMA, 36/ Nut SM4.36




H-E5I46%E M  Upper threading mechanism




8 /Aszemble NO 5 /Part ND

927H-36
Q2TH=-37
92 /H—38
I2TH-39
927H-40
2 7H=-4]
I2TH-42
92 7TH-43
92 7TH-44
:;'E' y ) - ':

H H=d

92 7/H036
LO0016E
927H038
LD00137
LI00140
S27H04]
927HO42
LD00026
S27H04 4
92 7HOo4!
S27H046
Q27THD4 7
LDO0143
92 /HD49
LDO0l3%
92 7H03]
LDoO1&4
92 7H0S53
THOOOZ 3
927HOSS
92 THOSE
927HOS7
927HOS8
LDOgLIES

92 Mhiel

e 7THIG]

2 %R Description

v B85 2580045 19/ Eccentric Wrench

SR FISH5. 95-4/ Screw SM5.95
LSRR F/ Thread Take-Up Cover
SREISW, 76- 10/ Screw SM4.76

ERESMI. 577/ Screw SM3.57

H2 518 b/ Tension Release Lever

o3| B by & 82/ Tension Relesse Lever Shaft
BRI 10/ Screw M4

HAF (288 81/ Shoulder Screw

Y31 IS HF/ Connecting Rod

Wi EHF/ Short Connecting Rod

Wi KT I 42 L/ Tension Release Stud
WO M 4 ) S5, 95-6/ Screw SME.95
LT A Upper Thiead GuideBracket
SERISMA. 57-7. 5/ Screw SM1.57
LS Upper Thread Guide

#R YT SMA, 18-5/ Screw SM3.18

LG R HE i #R B/ Thread Tension Disc
9/ Spring

LI SR/ Serow

LAY/ Upper Thread Take-Up Guide
LR IR L/ Washer

T 3I# L/ Upper Thread Guide

#H91SM 576/ Screw SM3.57
g1 by A AR TensionReleaseLeverBracke
928 $:8% B4 1/ UpperThreadRegulator Assy




I-T31#4% M Lower threading mechanism




I-T3|£% 8 Lower threading mechanism

FS/N0 8 Assemble NO  #F% /Part WO Z& ¥R Description
! 9271~1 LD001&2 i A F I SM2. 38-4/ Screw SM2.38
9281-2 9281002 il #R 1 B/ Thread Guide Set Plate
2271-3 9271003 i #R ¥/ Thread Retainer
L D00134 5 5ISH3, 57-8/ Serow SM3.57
9271005 LG e £ %/ Lower Thread Guide Retainer
9271006 i R % W 4 &/ LowarThreadGuideSuppon
LDO00S7 R E1SM3. 57-4/ Screw SM3.57
9271008 i #8351 45/ Inglined Guide Tube Nesting
9281009 92811 75 ¥/ Inglined Guide Tube Assy
9271010 Q7RI T AL/ Inglined Guide Tube Assy
9271011 TR/ Thread Guide
nogi78 BRI, 36-3. 2/ Screw SM4.36
271013 TSRS & R/ L Mr Toke-UpLevatimeket
271014 FRE TS S8/ Lower Thread Guide
DO0L79 243, 18-3. 2/ Screw SM2.38
71016 Tl B HHE B/ Lower Thread Presser
9271017 i # 98 HE HE I & %Y/ Thread Release Base
7ime Pl B B/ Guide Plate
D0016] 0 SM2. 38-3, 6/ Screw SM2.38
DODIES #EYISM3. 57-5. 5/ Screw SM3.57
271021 FILE 8 S0 802/ Lower Thread Guide
Doo1&7 85 ¥I S, 184/ Serew SM3LIS
9271023 Fil#0 28 S48 —/ Lower Thread Guide
Dodie8 SN 577, 5/ Screw SM3.57
9271025 Fid #8398 & %/ LiTr. Take-UpLeverBracket
0065 R ) SM2, 382/ Screw SM2.38
271027 FLIee s MM/ Spring
3271028 Fl e 1% 2/ LThread Take-UpLeverCover
9271029 Ll 28 i Wi/ Pin
DODO3S $R4ISM3. 5712/ Screw SM3.57
927103] AW/ Leaf Spring
3271032 M9 2 R LY Looper ThreadGuideBracke:
LDO014& W MR SM5. 95-8/ Screw SM5.95
9271034 S IR Looper Thread Guide
LDO013S S EISUY. 576/ Screw SM3.57




I-T5|4%% 8 Lower threading mechanism




L2 Assenble NO 5 /Part NO Z %7 Description
e 71036 WL 71 )3/ Thread Trimmer
9271037 A$H G/ Looper Cover,Ra
9271038 40 ¥4/ Looper Cover.La
9281039 40 T 41908/ Looper Cover,Lb
S271040 S el ¥ 9Y/ Lower Thread Feed BarGuide
L MO0D01 R FESM4. 36/ Nut SM4.36
9271042 F 41881 # 4L/ Thread Retainer
9271043 F o184 S48 B/ Thread Nipper Prop
271044 9284 £/ Thread Guide Disc
927104 414k J= 4 15 M/ Spring
9271046 F i8R Sk 05 0N YR BE Nut
9271047 F it/ Arm Thread Guide, M
9271048 FRIER I/ Lower Thread Guide
L DO0191 EEVTSM3. 87-6/ Sorew SM3.57




- EARHE  Different parts list

927 Thin Materials / Medium Materials

H,Eﬁ“ 1/4 (6, dnm) 3/ 16 (4. Raw) 1 /613, 2o T/32 (5. Bam) PSI/806 Jam) | PSL/16 (4. Buo)




827 Thin Materials / Medium Materials

l

PST/32(5 fem) | PLIA(G dmm) | PEI/1S0L Som) | PLI/BAX, 2rom) 3/ 16C (4. Sam)

$RER (1)
Looper (L)




928 Medium Materials / Heavy Materials

P3N | 1406 A 1/4 (6, 4am) PLI/AGE dmd | PLI/R(Y, Sem) | PLO/32AT, temd | PLS/IG(T. Gom) | PLI/4(6. dem)
Typit Thin Materiade Mo Materials | Modines Moaials | Modinm Matevils | Modium Muirials | Medina Materinls. | Dosvy Maierisls
Needle oy
Clamp j)

37J104L AZJ104H ZJ104H 37J104H

W2 | ysamna TWsE 818 | TS #I8 | TVx5 18 Vs 818 | TVxh #18 Vx5 821
Newdles
trazn
Need e
Plate e

3781041 { JZB104H
]

LBY)

Pressir
Foot
Assy

JYJ104H APLYJI045H

% s N\

Feed
M Y
581041 ASH104H IPLSBIO4NH
= |

kIR ' - _,f§

Lapper é A

Asusy

3081040 3JB104H IPLJB104XH

R (S) e g P — il oo ——

Looper (S}

BEER LW ) — — — — — —

Loopor (M) |

a %
mll "j_ 2 o —— e — — ——
INTS4037T

27




928 Medium Materials / Heavy Materials

FLa3/R (8, Sem) ] P1L.8/32 (7. lum)

Plfor e ny A/ 10T, Gem) | 2PLI/A (6 dem) | 2713504, Sem) | 2PLE/T2(T. Tmm) | 2715/ 1617, Sem)
Type Meavy Matorials  Meavy Maberinls | Bleavy Maicrials  Modinm Materishs | Medium Moterials | Medivan Maserials | Medivm Muigvisls
|
wot| A | A | A A N s |
Newdle E : 3 3 1 % S e
Champ » \%, {t ? Jﬁ; j
IPLZJI08XH IPLTIN032XH  IPLZJSON6XH  3ZJi04H 32PLZJ308H 32PLZJ9032H | 32PLISSO16H
ﬂﬂ. Vx5 421 Vs &21 Vx5 21 Vx5 #18 Vx5 #18 TVxh 818 Vx5 I8
PHUZB
Newt e
Plate o 0 o [
IPLZBIOBNH }aﬂmm
Presser
Foot
Assy
IPLYJI0SKH 3PLYJO032XH
isdiF s
Feed | O |
Dog A
JPLSBI0GXH  3PLSBBOI2XH
2. |
il m - \)/
Lapper e -~
Ausy
IPLJBI0EXH IPLJBOOIZXH
A
loaects V) o | -— | -— | -— | -— | —-—
]“ﬂlm . e T — — — —
i i |
WERL (1) F N —_ — -\ L P o | e
Looper (1) ‘"&i




928 Medium Materials / Heavy Materials

29.1/4 (8, Sam) ] 2P/ 8 (9, Sem)

Heavy Masloviab

Heay Muteri s

W9/ 2207, lom)
Heavy Siaborial

2P1L5/16 (7. Hom)
Medvy Materials

212012, Tem)

PE/CY1/A (6. Avm] PS1/4(6. dom)
Meavy Matevials

=

i

o

32PL2J102XH

TVs5 u#2l

TVxh 821

TVas 821

32PLYJ5016XH

AR (S)
Looper (S)




928 Medium Materials / Heavy Materials

Lg L

PS3/B {9, Smml |- PR/ (T, Tl

Modimim M steraals

Mplinm Mol

P53/ 1647, Sum)
Ml i Mokarials

PS1/0 (6 dwm)
ey Materials

PSSO/ 32LT. Il
Heavy Makerials

A

A,

g FA| : G 3
Needle :5 EL‘* ' T &?ﬂ
. d .
Clamp H% ﬁ %j -
37 J104H IPLZJI0BXH JPLZJO0IZXH | IPLZJSO1EXH
ﬂ{? Vi5 #18 x5 #18 V5 #18 Va5 221 W5 #21 TVxb #21 Vx5 #21
L]
fHE7R
Newdle
Plate ’ .
3IPLZB308H % APSTR0IM IPLZBS016H IPLZA104xH
RS S =
Y] G2 i ?
Presser f
Foot A
Assy - |
s
3PLYJIO0BH IPSYJP03ZH IFLTJT04XH
ik #iFsh \
foed | O X :
Dog -3 "
JPLSBI0EM IPSSEN0IIH IFLSBSOTOH JPLSE04XH
N N
{8 $ ﬁ 7z F
Lapper é ' e é i é
LT
IPSJB3I0EH 3PSJBI032H 3IPLJBSO1EH IPLIB104XH
Louper (S)
AR (0 ) — - — — — —
Looper (M) |
INZ540376 _— e u
mwaxa)| ||\
! (L) ¥ — — ~— — — -
wz540371




%}éﬁ?}@ :
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PST-TEiRFHESE Gear-box haul material wheel

FS/N

2 Assenmble NO £2 /Part NO

S27PST =1

i.-“l.'_l.':." i
P7PST-10
e i

92 7PST~13
i2 TELT=14
2TPET =1

927PST-19
QEARST F_"l
92EPST

S27PSTON
927PSTODR
ZC0o0014
LD00003
927PSTOD

LN

L. DO0DB3
S927/P51007
92 /FP5T008
L DOO0SO
S27PSTON
927P5T01l
927PSTO012
927PSTO13
S927P5T014
e/PSTa1S
DRO003&
928FSTOL7
L DO0DE4
Q27PET0]
92BPSTO0R0
S928P5T02]
S27PsTiee
S2/PsT023

32

2Z¥r /Description

i |4 BE/ Presser Adjust Screw
PSHESRALIF/ Puller Support Assy

M b o i 63 R/ Ball Bearing
L EEAT MBXE/ Serew M6

AN Upper Shaft
FILREINE -5/ Screw M5
288/ Timing Belt Wheel Assy Upper
B4 )y /Flange

HRETSMY, 577/ Serew SM3.57

L ¥5%/ Timing Belt Cover,U

[ 3047/ Timing Belt

F I 848/ Timing Belt Wheel Assy Lower
WLHEW (LR Yl/ Scerew

T W4/ Timing Belt Cover,D
LS A MR/ Screw
T4 16/ Washer

fii 48 % %/ Puller Bracket
FICHR -8B/ Screw M4

T4/ Lower Shaft

1/2f %58/ 12 Wheel

T 3l R 58/ Wheel

58 1l 4§/ Wheel

T4 S L8 Upper Wheel Stemt

i







PS-TFiMH Gear-hox

FE/N0

1

Ll

£ 8 Assemble NO  #5 /Part NO

927P5-2]

927Ps-22
327PS-23
S27Ps-24

e T
el a=Cg

TR
e P a=chH
STIPC-2
e/Ps-c/

927rPs001

LDO0OR3

ZC00013
DRO0035
927PsS008
S27PS009
OXE00008
927PS01l

L0000l

OxXG00017
LD00180
TDE0O0D0S
92775019

THOGOL 7

927P5024
LD000B3
327PsS026
927PsS027
927Ps028
Ux@oool s
OXQ00010
927P5031
ZC00015
927PS033

927PS034

&R /Description

FI5 e HL T/ Timing Belt Wheel Assy
FIEHEIVE -6/ Screw M6
FHFE 5 #58/ Timing Collar

EEIW -8/ Serew M4

SR PR 1 H /Bearing Cover
il rk K/ Ball Bearing

§ilt /1) % 4 [/ Bearing Spacer

§i A8/ Eccentric Wheel Shaft Assy
§i A58 11744/ Bearing Bush

OJEi1. 5X25/0 Ring

/0l Seal

B HEEIN6- 10/ Serew M6
Filk® 1548/ Packing

i ¥/ Puller Deviee Top Cover
I 12/ Serew M4

0%418/0 Ring

i LK/ Screw

FFOflE4/ Ring

U 19 HL 4259/ Feed Regurate Button Bush
14 6. 5-17/ Spring

{6 1 158/ Feed Adjust Button

i 0 15 38/ Eccentric Adjuster

& HF/ Connecting Rod

TS/ Collar

B NS5/ Serew M5
AW S 45 /Eccentric Wheel Shaft Bush
%/ Rubber Cap

14 M2/Clutch Bush Cap

0418/ 0 Ring

OJEM3-32/ 0 Ring

&6 19 5 45/ Clutch Bush
iSRS Ball Bearing
S/ Collar

Al A0 GAsuge Window

AR ¥IMH-20/ Screw M8

T

==

-—n

16






FS/N0 K% Assenble NO 55 /Part N0 %R /Description S0 Num
36 927PS-36 D200037 T8/ Washer 3
37 927PS-37 92 7PS037 ilel/ Collar
38 927P5-38 LDo0124 ¥ #E -5/ Serew M4
39 927P5-39 227PS039 PR/ Pin l
40 927PS-40 927PS040 SR/ Bearings L
41 927PS-41 2000016 o (g8 b 44K/ Ball Bearing |
42 G2 7PS-42 927PS042 Fah {7/ Bush
47 027P5-43 927P5043 St 881 1 45/ Feed Shaft Bush
44 927P5-44 S92 7PS044 &t 11 #1/ Feed Shaft *
45 927P5~-45 S27PS04S (% 2h %/ Universal Joint Shaft |
46 927PS-4¢ 927PS046 J7 5 114044/ Universal coupling guard
47 32 7PS-47 I27PS047 J1 42 S B8/ Universal Joint Assy

(RF



PL-BBE#ESE  Dircct drive haul material wheel




PL-B A4 Dircct drive haul material wheel

|

L)

M

i
LN

ns n
o

Ml
{X

FE/M  {£5 Assemble NO

927P1

927PL-22
927PL-23
927PL-24
927PL-25
o27PL-26
2/PL-27
927PL-28

92/PL-29

TPL -3
9e7/PL-32
o2/PL-33
92 7PL-34

927PL~35

8 /Part NO

e FPLOU]
S fPLDUE
LDboo003

SeTPLO04
L DO0092

S27PLO0G
92 7PLO07

2 7FLO08

L MODD0S
2 7PL010
I27PLON

OXQ00007
Q2 7PLO13
L MOQODS
S27PL0IS
LMODO18
S2TPLO17
L DOD183
D2 7PLOIS
27PLO20
ZC00017
S27PLO22
L DOO0S]
927PL024
THOO0Z28
S92 7PLG26
LD001S

927PL 028

o

2 TPLOZ29
2701030
22 7TPLO3]
LDo0128
92 7PLO33
LDODO44

927PLO3S

Z¥p/Description

Kiiii 45/ Rear Bush

Filt/ Collar

W BRI M6-6, Screw M6

TS Adjusting Rod Assembly
WIS 16/ Screw M5

74l £/ Front Bush

FLT S/ Shaft

1811 %/ Rubber Cap

R BES. 95/ Nut

SHESR 7 b/ Calibration Instruction Tablets

S/ Axial Screns

0% 1&/0 Ring

YNSRI PR E)/ Ball parts(Upper)
5 £16/ Nut M6

#1240/ Shaft for linking balls

8 0EN6 /7 B/ Nut M6-LH

X ATH RS O F)/ Ball parts(Lower)
R EISMY, 18-6/ Screw SM3.18
R/ Crank cover

HEFF/ Connecting Rod

iYW /RS Ball Bearing

f&-L292/ Eccentric Wheel

WE o B E)SHB, 358/ Screw SM6.35
V11 SRS Presser Adjust Serew

# M/ Spring

1 ¥ 58/ Presser Bar

RIS 3611/ Serew SM4.36
RN L /Face Plate

LT/ Suppont Stud

{5 T/ Presser Foot Lifter

He FF 42/ Presser Bar Bush, D

4R ¥ SM5, 95-8/ Screw SM5.95
AR 1y / Puller Presser Bar hifter
RIS - 10/ Serew M5

A L #F 92/ Presser Bar Clamp

S Num

Y

]

ny

i

W



PL-BOF#E5E  Dircct drive haul material wheel




FS/N

2 Assenble NO 48 /Part NO

92 7PL-36
Ie/rL-37
927PL-38
92 PL-39
S92 7/PFL—-40
S27PL-41
927PL-42
927PL-43
Q27PL-44
H2TPL=45

Pl -y

o

i

927PL-47
S2BPFL-48
927PL-49

e /PL-3U

S927PL-53
927PL-54
327PL -55
927PL -5

Q28P|L -57
928PL-5SB
S2BFL-39
S27PL-60
927PL-61
S27PL-62
927/PL-63
327PL-64

LMOODG4
DRoooL4
9271036
LBOOL3S
LDO0I8S
92 /PLO41
92/PLO042
92/PL043
T DEO0O00E
ZC00009
927PLO4S
927PL047
928PL048B
927PL0D49
927PL0S0

TDQO0006

927PL0S2

THOODZ4

927FLO0S4
927PLOS5
LDO0LT0

928PLOS7
928PLOSE
S2BPLOSS
92 /PLOGU
S27PL0G]
927PL0G2
927PL063

927PL064

#¥r Description

8 HESMD. 55/ Nut SM5.55

W 45 6/ Spring Washer

¥#% 71 ¥ /line Cutting Blades

EEEISHY. 57-6/ Screw SM3.57

SBEISMA. 5715/ Screw SM3.57
FIhest M %/ Lower Puller Component
FIpESt Hi/ Lower Puller Bedket

BETEAL 1/ Puller Component
FPEFMC19/ Retaining Ring
Y I 4h R/ Ball Bearing
{4 e/ Axial Screw

Fi&/ Lower Puller

L Hi4e L%/ LowerPullerC omponeniPicture
% %8 0/ Puller Shaft

L it £ %/ Upper Puller Stent

JF 145186/ Ring

i 1/ Rolling Shafi

# W%/ Spring

4t/ Star Ferry

H 8 FF/ Star Femry Link

8 F/SM2. 385, 2/ Screw SM2.38

LNEse M4/ Upper Puller Component
e/ Whee

Hi i 25/16/ Wheel 5/16

EHESE A ( E Fi8) / LowerPullerComponent
Efiate £ 5k Fi8)/ Upper Puller Stent
Bt ( £ Fi2)/ Upper Puller

b2 #3% FF/ Lane Link

R fi5e0/ Wheel B

SR Num



:
i
3
:
:




SPL-FW#ESE  Double haul material wheel

FS/N0

Ny N D6 n
o N s -

I
s

!
{0

=

ek

Lat

X8 /Assemble NO ¥ /Part NO

928SPL~]

9285PL~8
S2BSPL-9
928SPL-10
9285PL-11
o2gsPL-12
928SPL-13

F2B85FPL~-14

9285PL~15
I2BSPL~16
I2BSPL~17

928SPL-18

928SPL-19

9PESPL-2E
928SPL-23

Y285PL~-24

92BSPL-26
S28SPL-27
P285PL-28
928SPL-29
9285PL-30

PeasFL =3l

9e285PLO0I

928SPLO0E

THOOOZ4
927PLOS4
927TPLOSE
9283SPLO07

YegsPLO0s

LDO0LS0
9285SPLOI3
T DROODOE
S285PL0O1S
S2TPLOSS
928SPLO17
Se7PLOG]
S927PLO49
9c8sPLO20

9285PL0c]

LD0O192
LDO0133S
Se8SPLO3I

Z ¥ Description
T HE%5e 8l 1+ / Lower Wheel Component

FHESE M/ Lower Wheel Seat
FE%/ Lower Wheel

1 %/ Spring

LA4C/ Star Ferry

i/ Rolling Shaft

1 £1404/ Pin

HiSE T/ Wheel Link

14 £1£/One May Pushing Plate
#REISIL. 38-5. 2/ Screw SM2.38
SR/ Cover

#RETSIM, 36-7. 5/ Screw SM4.36
R MM/ Wheel Shaft Pin
JFC144 |8/ Ring

LG AL/ Upper Wheel Component

Nt 4014 FF/ Star Ferry Link
LA/ Upper Wheel

EAlde & 8 (L F8)/ Upper Wheel Stent

#8048 b/ Whee! Shaft

W7V 20/ Fromt Feed Arm Cap
Wi 24 Packing

Fik 60/ Looper Cover,Ra

LW R/ Feed Bar Eceentrie Shafi
Wit 8l Looper Thread Guide

&t 4 "5/ Looper Cover,La
#9% )1/ Leaf Spring

R EISM3. 57-6/ Screw SM3.57
Sh{rdR 1/ Axial Screw

0 51SWA, 36-13/ Screw SM4.36
#R¥I5M3. 57-6/ Screw SM3.57
{210 35t/ Lapper Guide Plate

SR Num

n

g




CV-ERNBHEN  Auto wire cutters device

PAPOBO O

s 1
d 4 WM\pee-n P —

-
-3 ”
i
i "-.
F l_..-'

7 A B
.l_. . : F.'- .-. o F




CV-BEEhBTEE  Auto wire cutters device

=l

8

M -

£ad

Lad

S27CVD019
L DOD19E
L DOo01 74
QzsCvige
L DOOg40
928Cvic4
LDO0225
FE8lvVide
S28Cvog7
L DO0OOS]
9270.2.30
-’:'IC* T __ wiOan
S27CVI0IAl
LDodz44
9270227
S=27LV034

92/CVI03o

FE/N {2 Assemble NO 8 Part N0 &Fi/Description S Num

i A2TCV=] S27Cvo01 &) T FF 8 1788l / Presser Adjust Screw

I2T7CV-2 LMO0D14 8 B/ Nut M3 |
3 S28CV-3 S28Cv003 & J) 1§ ¥/ Movable Knifi Crest pole
4 I2TCNV -4 THODORS L 146, 2-25/ Spring |
5 GRECV-5 L BO00s] SRR IWIX12/ Screw M3 1

WPECV -6 92BC VIS 9y 718/ Scissors support

9280V =7 TXX00009 ¥4/ Spring Pin

9270V -8 927CV008 2h 7J4 W/ Spring. L
3 28Cv-9 928C V009 2 714 %/ Movable Knife Component 1
10 92BLY =10 228CV0I10 ! 1AL/ Fixed Knife Component |
1 927CV -1 927CVvoll 9 75288/ Axial Screns '.

9270V =12 LDO0L73 I8/ Serew M3

I2TCV =1 GZ00003 & 7) W W ER/ Movable Knife Pin

A2TCV =14 THOO026 &) AT Movable Keife Spring

APBCV-15 LDo0193 SREIMI-10/ Serew M3

I2BCV -16 LDODL7S #REISu3. 57-6. 8/ Screw M3.57

F28CV =17 Se8CvVil7 0 7118 12 1y / Seissors Fix Slice

92/CvV-18 S27Cvols Mt 31 #4817 Looper Thread Guide

31 & 8/ Looper Thread Guide Bracket
1M1 -5/ Screw M3

#7039/ Screw M3

#4245/ Conjunction set

T IIN-3/Serew M3

SO K/ WindpipeLimitSlice{Long)
B AIM5-6/ Serew M5

“{FFRL{2 Iy 5/ WindpipeLimitSlice(Short)
5 L M5/ Lead To Flow Absorb Scraps
H 51/ Wood Screw

AL LB APCE-02/ Thread Keep APC6-02
0 14 4575/ Absorb Scraps Soft Tube

o5 I 4577 411/ Button

)y WIS/ Screw MS

LM% 4PLOB01C/ "L"Connector PLOGOIC
44 1% =i/ Three-way Pipe

= J) T ¥F/ /Movable Knife Crest pole



CV-EEhBTER3E M Auto wire cutters device

3

S




CV-E RIS E  Auto wire cutters device

FE/N0 2 Assenble NO 42 /Part NO £ ¥ Description S Num

36 S27CY -3¢ S27CV036 Rl {74/ Spring Pin '
7 3270V =37 927CV037 94 7R/ Scissors suppont

3t (X00014 S YER) Hi 4 @2/ Spring Pin

39 S2T7CV-39 927Cv039 Z) 1AL %/ Movable Knifi: Component

40 SR7CV =40 827CV040 o J15 %/ Fixed Knife Component |

7CV-41 927CVv04l 7)1 &/ Scissors Cover 1

2 S27CV-42 L DO010S P [ S R 20/ Serew M4X20 -

43 9270V -43 DROO044 Yk i/ Washer !

44 9270V -44 S2T7CV044 9 1AL 0F (AR) / Scissors Type A 1

45 G2TCV-45 92TCVD4S 0y 714l fF (B4¢) / Scissors Type B |



PF-SiEHEs %M  Gas control device

47




PF-SIFHES®E M Gas control device

FS/N {5 Assemble N0  #£8 Part N0 # ¥ /Description B N
] J28PF - 9270.4.05 1] 1B JAF 1500/ Filier AF1500 !
FEBPF -2 9270.2.15 SR FUEAPCE-01/ Thread Keep APCH-01 |
3 928PF -3 9270.2.27 L 8E J:PLO601C/"L"Connector PLOGOLC 3
4 328FF -4 Q9270228 LAME SL.PLO401C/ "L "Connector PLO401C S
5 SPEPF-5 9270.5.07 S P ENSLM0L/ Elimination machine BSLMO1 =
5 S2EPF -4 L D001 94 SR M3-20/ Screw M3 2
7 2aPF -7 9270.3.03 “(FEAAL10-06/ Valve 4A110-006 1
8 928PF -8 LDO0I9S HRYIM3-15/ Screw M3 2
928PF -9 S270.2.09 TLMAPKE/ APKS 1
10 2BPF =10 9270.5.04 75/ Tube Fill
11 32BPF -1 S28FFOLI {1k 3¢ |82 %2/ Barometer fix |
I2EPF-12 LD00187 FI B EIST4. 8/ Wood Screw ST4.8 =
13 928PF-13 LDO0L9E 18/ Sorew M4 =
14 928PF-14 9270.4.01 VI ARLE00/ Valve ARLS00 c
I2EPF-15 S2EPFOLS LI Hise/ PF Wheel 1
I 928PF - 1€ 92BPFD1E i {1t/ Presser Bak Lifter 1
7 I2BPF =17 928PFO17 % %/ Cape Stent
18 928PF -18 S928PF 018 IR S FFRLPE/ Ball pants g
19 928PF-19 THOOO22 M/ Spring e
20 S2BFF 20 S28PF020 LI/ Spirit Valve Plate l
21 I2EPF-21 L DOO0SE RV TU5-R/ Screw M5
ee 928PF -22 928PF 0282 il / Collar
23 928PF-23 LDoo1ge Wy 75 A1 1 EE SR 16/ Serew Mdx6 S
=4 S28PF-24 9270.305 BLMN 38 M5/ Machine valve S3B-MS5
25 I2EPF-25 9270.2.29 L 834 JePLOAMSC/ "L "Connector PLO4MSC g
26 S28PF-26 S28PF 026 BLMER 8 52/ Machine valve fix i
27 B2BPF -27 9270.2.07 ¥ A =B APY4/ Y mansition connector APY4 |
2g 328PF-28 9270.2.30 #REL FUAAPCE-02/ Thread Keep APC6-02 1
o3 928Ff -29 927Q5.12 SFUEEAG-Y/ Plastics air gon AG-Y i
) S28PF - 30 9270513 @415/ 04 Windpipe
3 928PF -3 9270514 26017/ 06 Windpipe



PA-SEhIhERX WA Pneumatic device A




PA-SENTHhRESE WA  Pneumatic device A

FS/N0

L= Assemble NO € Part NO

92 7PA-]

927PA-12
32TPA-13
Q27PA-14

927PA-15

S27PADD]
LMuDO14
S27PAND3
LD00235
LDO0236
DEOO0S0
LDo0237
S92 7/PADDE
92 7PADDS
LMO002 7
927PADLL
9270.2.43
9270.3.06
9270115
PE270.507
92 7PAD]G
LM00025
92 /PADLB
S927PA0LS9
S27PADZ0
927024l
9270.4.04
S270.3.07
Se /2.3l
L DO0238
Se7PADRE
S27TrANST
LD00230
927PAL2S
9270.2.1
92705.16
S270.2.40
9270.5.12
9270.5.17

S2/70.2.32

£ ¥ /Description
G288 6L7%/ Machine frame
SR B Nut
TAE4T/ Lamp
P 750 PR SR EIIXB/ Serew M3
W (R SR NEX 14/ Serew M6
i)/ Woasher
WS A [ SR ETM6X 18/ Screw M6
418052 f % 4%/ Fixed Suppont
M & %& T '8/ Cushion Rubber
o FEMG/ Nut M6
JE (85 48 % %Y/ Fixed Support
{FCTMASLE-01/ Valve ASL6-0)
T HHIISYV06/ Valve HSVDG
£ W0 Ao 2x20/ Cylinder MD32X20
IS BSIM0 1/ Elimination machine BSLMOI
(UL X A/ Cylinder Suppont
75 i AEM10X 1, 25/ Nut M10
A RN Nt
@ v it/ Buff Pad
ied e 6 WA/ Filver fix
YRR L =il APX6-02/ Y "mansition connector
i He i p8 IAFR2000/ Valve AFR2000
T HHINHSVOR/ Valve HSVOR
48R (1R SUU-20-78/ Connector
P 75 (00 6 S8R FTHEX 10/ Screw M6
fifi I 48 12 3% & BY/ Canwvass sack Suppont
& A 48 4505/ Canvas sack
i R YTV, Screw M4
SR AEANS/ Clip
86 15 FUE APGS-6 /Connector Keep APGR-6
1 “(FTUCS8/ Windpipe UCSS
R EL UM APCS-02/ Thread Keep APCS-02
R CREAG-Y/ Ak rifle AG-Y
PUOR™{ TFUSYRA0R0, Windpipe PUS
e e (PR ) PHD-20-25/ Connector

I:l-:'- L)

L’
i

ra——

—

[ —

[



PA-SENThHEZL A Pneumatic device A

[/ ,w HQH N7 /2
Hlﬁ 3 o
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PA-SEhThER WA  Pneumatic device A

FS/N0

2 Assemble NO {2 'Part ND

927PA-38
S27PA-39
J2/PA—40
927PA—=4]
Q92 7PA-4;2
92 7TPA-43
SZ2TPA-44
S92 7PA-45
Q2 7P A-4i
S FPR=4 7
Q27PA=48
Q2 /PA-49

0

e/PA-30

i

S 7PA-5]
9eTPA-5E
Q2 TPA-03

Q2 TPA-54

5270.2.29
22 f0.4.0l
9z27PAD38
LDOO11
92 /PAD4D
9270219
927PAl4Z
DER000S]
LDO0030
. DO0Z2
9270.2.18
Q2 7PAD47
TXxX00015
Q27PAD4AS
927PAQNS0
92 7PANS]
927PADS2
LDo0233
DQODOS2

L.DODle3

Z ¥ Description
L7 §E 3 PLOAMSC/ "L "Connector FLOSMSC

i [ AR1500/ Valve AR 1500

i I SR L/ Valve Plate

PN PR S M MAN6/ Screw M3
o 18 &R/ Adr cock Support

BHOTRNYASLA- 51/ Valve ASL6-MSB

7 M/ Air cock

LLE N5/ Washer 5

P 5 A [0 B A M5X 10/ Screw M5
65 E 10 - 38/ Screw M4
1FCHOASLA- M5/ Valve ASL4-M5
s HF R LY Presser Bak Lifter
LN/ Pin Spring

L0/ Buff Pad

Hi ki / Presser Bar

oM (i & %/ Cylinder Suppont
(e &Y X AL/ Barometer fix

P 5 A0 T AR WP MEX 10/ Screw MS
ik 5/ Washer 5

DL TR R IMS/ Serew M3
LRI

g BT



PB-SENINAER EB Pneumatic device B

(USER FOR 52 7BB\H9) |
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PB-S#NINAER BB Pneumatic device B

FE/N RS Assemble N0  #E/Part N0

R

LN

T

i
Ll

]
£

e

927PB-1
927FPB-2
927PB-3

S27PBE-4

927PB-13
927PB-14
927PB-15
927PB-16
S27PR~17
927PB-18

S27PB-19

e et T,
"'_".;_ Tl =l c“
927FPB-21

927PB-282
927PB-23

927FE-24

927PB-32
927PB-33
927PB-34

Y2/FPB-39

9 7PBO0L
ule
/PBO0O3
LDO023%

92 7PBOOS

L

927P

LB A,

g,

LD00230
DROO0S0
L DO0236
927PBO09
S27PEROLD
S27PEOL
S27PBO12
9270.3.01
9270.5.05
P270.2.30
LDODO2 4
9270.3.0¢
S27PBOIB

927PB02S
927PB026
DE000S2
LDOD233

9270.3.08

LDOD242
927PB03S

# ¥ Description
Mg i 4 W S b/ Pulley Cover fix
I 18 5 {ir %/ Positioner
TAELT/ Lamp
P2 SAR S M/ Screw M4
140 S/ Pulley Cover
i | ER YW/ Screw M4
L6/ Washer
P S 0 EE AR EIMEX 14/ Screw M6
/X f 88 b/ Double-screw bolt
AR EF/ Screw arbor
oL B i 4 B Valve fix
B 4:02/ Block up
oL R P UG L OOM - 0F / Vallve base
S MRISLOZ) Eliminstion machine BSLO2
AU/ Thread Keep
oo B SR EIMAX30/ Screw M4
LBV 10-08/ Valve 4V110-06
1 301/ Block up
LA :PLOA0IC/ "L "Connector PLOSOIC
YA =M APYS/ "Y ™ trunsition connector
B 7% FUMAPGE-1 /Connector Keep APG6-4
LAE %:PLO601C// "L "Connector PLOGOYC
IFCWIRYASLE-01/ Valve ASL6-0
WAL BL Servo Electric motor
i S O P P S S L/ Electric box fix
LRI W/ Valve fix
ik ml5/ Washer 5
P 75 A I EE LR ETMEX 10/ Serew M5
PR/ Valve
+FEL AR EINIX22/ Screw M3
if} M ZBSLMO01/ Elimination machine BSLO1
I/ Valve
01 2 2 9 8 Face-plate Suppont
P78 IAR Y WX10/ Screw M4
s L R e YL/ Edectric box fix

S Num

P

I

il

B = @ h

L

Ll

1
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PB-S#NINEX EB Pneumatic device B

FE/N RS /Assenble NO ¥ /Part N0

35

927PB-36
927FB-37
92 7PB-38
S2TPRE-349
927PB—-40
S2TPR-41
S27PB-4¢2

927PB-43

927PB-44
927PB=45

S27PR-50
Je/FB-3l
2 /PE-3c
VefPB-53

S27PB-54

927PB036
LDO0243
927PB038
927PB039
THOD022
927PE04
I2TPBO4E
L D001
9270.3.0¢
9270229
LDO00S6
927PBO47

=

a

Ja.20
Q270209
L DO019S
92 7PBISI
LDonig?
L D009
S2/0.4.01
Q270215
S270.405

927PBOS7

# ¥ Description

WP 8 G Yt L/ Fix pad

Wy 7 40 (B EE S AR ETMEX 16/ Screw M3

i (R O R A B Electric box fix
R AR EEL{F/ Ball pants

W%/ Spring

LIRS 8/ Stop dog

8/ Collar

VA5 F B SR TG/ Screw M4

B SIR-MS/ Machine Valve S3B-M5
LB L PLOAMSC/ "L "Connector PLIMMSC
ERETMEXSS Screw M4

HLMEM A 52/ Machine valve fix

Y MK =@ APNG- 4/ Y "transition connector
118 APES/ Five transition connector

o SR MR 15/ Screw M4

e &8 82/ Barometer fix
HILEEISTA. 8/ Screw ST4.8

o £ U MR FIWAXRY Serew M4

i [ PYARLS00/ Valve AR1500

EREL FUMAPCE-01/ Thread Keep APC6-01
il 28 2 AF 1500/ Filter AF 1500

{£7%/ Drivepipe

HE N

da

A

A

i

e

o

o 4 T

M



SD-{AARELELE Servo direct drive device




SO-{AIAR IR ® Servo direct drive device

] 927501 9275000) w2 8/ Control Box

2 927502 ZC00009 &/ Ball Bearing i
3 9275D0-3 92750003 1% 0¥ 2/ Front Cover )
4 9275D-4 92750004 EfL I ) A0 5/ Belt Cover |
S 9275D-5 9275D00%5 e85/ Shaft coupling A :
& 9275D-6 9275 D006 U 35 L 5/ Shaft coupling Flange

7 9275D~7 9275D007 F [l 58 410+ / Hook Driving ShaftSprocket :
i 9275D-8 9275D008 DL 250/ Shaft coupling B :
9 9275D-9 9275C00% ik Motor L
{i 9275D-10 L Do0ies P 200 [0 EE DR TMEX 16/ Screw M6 4
1 92750-11 9275001 i {7 X/ Fixed Position Disk |
9275D-12 92750012 Wl £/ Disk

13 9275013 92750013 il 461t/ Packing -
14 9275D~14 9273D014 FUREL BLIT ST Motor Timing Belt Cover 1

FS/N K2 Assenble NO 5 /Part NO # ¥R Description ST Num

1S 9275D-15 L DO0003 B MGXE/ Screw M6 -=
14 9275D-16 LDO0234 ALY IMAX 12/ Serew M3 3
17 9275D-17 LDoDO83 W W5/ Serew MS 3
18 9275D~18 9275D01E WAL )y / Leaf Spring 4

19 9275D-19 927350019 et 3/ Belt Corer Plate

20 9275020 L DODUSI F IR ¥1ST4. 2/ Wood Screw ST4.2 2
21 9275D0-21 92750021 i/ Vane wheel !
92750-28 9275D022 FHil/ Lower Shaft

23 F2750-23 92750023 Fi i 35/ Speed Control Box

24 9275D-24 9275D024 $44F/Lever Link
25 9275D-25 DA00D34 T 408/ Washer 2
26 327SD-26 L DO0044 Wy 7 0 [ LR ETMS KRS Screw MS 3




TB-4RE M B Treel work table




BRI &  Treel work table

FEE/N K2 Assemble NO 2 /Part N0

1 92 7TH-1 L DB0229
e S27TB-2

3 927TB-3 DQ00048
4 S27TB—4

e 927T8-5 D000 39
& S2TTE=-& L MUDDESSE
F S22 18-

927TB-8

G S27TE-9
10 92718-10 927
1 92718~ 927 TROL
= 927/ 18-1c
13 927TE=13
14 927Th-14 L D00230
15 927TB-15 DEO0049
1& 927TB-16 L DO0231
17 927TB-17 L Do0232
i8 927TB-18 DQODOS0
19 927TB-19 L 00135
=l 92/ 18=20 927A021
21 927T8-2] 927TBO2I
CC 927TB-22 LMOD02 7
23 27TB-23
4 927T8-24

29 927TH-25 927TBO02S
26 927TB-26
e/ S27TB=-27
Ertl I:.-'E.'.I'H_EH
29 27 18-29 927 TB0O2S
30 9271B-30 927

| 927T1B-31 927TB03I
ic 927TB-32 LD00233
33 927TR-33
34 927TR-34
39 P27/1TB=35 L DO0003

927 TBDO2

27 TBOO4

927TB00 7
92718008
2927TBOOS

227 1B0l2
927TBOL3

92778023
927TBO24

927TB026
927TB027

92718028

927TRO33
927TRO34

£ ¥r /Description
#< fy 388 FEMEX50/ Screw bolt MB

W L 4%/ Electric motor Fix

T H il / Washer

1/ Buff Pad

s/ Spring Washer

b5 10 ik L R ERMR/ Nut MR

f; §i/ Platform

# In SR/ Strengthen board

B In i B/ Strengthen board

EAr ke i/ Back board

E 2B HE/ Front boand

42/ Guard cover

113 F X2/ Switch

s Ly MR/ Screw M5

T8/ Washer

A0 SR EIMI2X30/ Serew M12

Py 75 R S ETMBX 16/ Screw M6
408l Washer

A A ML AHERINI. 57/ Screw M3.ST

# ¥ )y / Spring

LS4 x4 e/ Limit lump
45 M8/ Nut M6

LI B YitE/ Top install pillar
I8 Washer

LW/ Install pillar

TH &/ Tool box

T AR s/ Buff Pad

T AN/ Limit hexagonal
{218/ Cover

AL EEHL Below stud

L/ Footstep

WY A B EE SR AINSX 10/ Serew MS
FA AWML/ Footstep seat

ENHE P Footstep Collar

AR WL AR T TM6X6/ Screw M6

HE Num

Lib

]

[} - ]
H{.::.I-'I'U'

i



TB-$AEEMI &8 Treel work table




TB-$A&E M &A#  Treel work table

FS/N0 {8 Assemble N0 € /Part N0 &FR/Description /N
36 2T TE-36 927TBO3E B/ Footstep Shaft ]

17 927 TE-37 927TB037 AENE M/ Left seat !

38 927TB-38 927 TRO38 5 4 i/ Back staft :

39 9277T8-39 927TB039 AUNEHF/ Front staft i

40 927Th-40 927TB040 H2 Move wheel =

4] 927Th8-41] 927 TBODE fPE A/ Right sent 1

42 927TB-42 927TB042 i fe/ Calm wheel !

43 927TB-43 LMOQ0Z2S 75 TR BEML 2/ Nt M12 2

44 927 TE-44 S927TBO44 W FF/ Screw stem 1

45 G2TTH=-45 927 TBO4S 4 175k %5/ Adjust Flange 4

46 G927 TB-4 L DBO0001 Py A0 WO IR BT M6X 10/ Serew M6 8

47 I2T7TB-47 927TB047 U 1YL/ Adjust spiral roller 4

48 927TB-48 927TBO48 W4/ Foot suppon

49 I27TB-49 L.Doooe8e WA ik KR ML, Plange Nut M16
=0 9277T8-50 L D00029 500 (AR BEML6/ Nut M16 4
=1 927TE-51 927 TBOSI BN/ Toot seat -‘
52 927TB-52 927 TBOSE L 3 MU £/ Up Plutform
53 927T8-53 927TB0S3 FNERENEE/ Down Footstep support !
e 927TB-54 927 TBOS4 e B £ R LR/ Platform Assy ;

M

ke




TB-$AEEMI &  Treel work table

FE/N0 K5 Assemble N0 #6E/Part N0 &FR/Description L Nom
36 G2 TTH-36 S27TBO36 B LS/ Footstep Shaft ‘-
17 G2 7TE=37 927TB037 ARSI/ Left seat !
38 927TB-38 927 TRO38 5 W F/ Back staff .
39 927T8-39 92718039 A7 N/ Front staff i
40 927TB-40 227TB040 4% Move wheel c
41 927Th-4] 927 TBO0E 6P/ Right seat 1
42 927TB-42 927TBD42 w8/ Calm wheel '
43 927TB-43 LMODDZ2S 7o o BEM1 2/ Nut M1 2 2
44 927TB-44 927TBO44 % FF/ Screw stem 1
45 927TH=45 927 TBOAS 4 17iE 25/ Adjust Flange 4
a6 927 TB-4 L Doo00) P A5 WO AR BT MBX 10/ Serew Mb B

' Ge7TB-47 927TB047 U 178 B/ Adjust spiral roller 4
48 927TB-48 927TB048 W/ Foot suppont c
49 I27TB~-49 L Do0028 WA kSRR MG, Flange Nut M16 4
S0 927 TH-50 L Dooo2d W00 (R FEML 6/ Nut M16 4
b | 927TH-51 927 TROS] BR/ Foot seat “
52 927TB-52 927TBOSE E s AR PR/ Up Platform :
53 927T8-53 927TE0S3 FRRLHEH/ Down Footstep support 1
54 927TB-54 27 TBOS4 W B/ Platform Assy |




9588 A 54 9588 Series Part




9588 R I 9588 Series Part

FE/N {2 Ascemble NO 2 Fart N0

1

L}

9o8HA~]

FoEEA-2

.-:i K

0

IHA~-3
2A-4

F2BA-0

LA

9

Ln
]
0

S588A-5
9588BA~7
9588A-8
9588A-9
I588A=10
S588a=11
Fo88A-1E
9588A-13
9588A-14
ISABA-15
9588A~-16
9588A-17
S9588A<18

9588A-19

3588A-26
95884-27
I588A-28

9588A~-c9

95884=30
95884

So588A00]
2 ra2.a9
938BA003
LDOOLLG
D00 24
9270.2.44
9270.3.06
9270228
L DO01&
958BA0L0
2270.2.18
22 /0.508
LDODZ248
LDoo227
S270.107
9588A016
9588A017
L Do0lee

9588A019

9588A028
9588A02%
9588A030
9588A031
938BA032
958BA033
958BA034

9588A035

& ¥ Description
B9/ Machine frame

$RETFUAPCOM01C/ Thread Keep

F i 8 XA/ Valve fix

Py A I S-S TM6X 12/ Screw M5
A5 5/ Washer 5

FLIE VY S 42 2 APWEL-01/ Thread Connector
F i IISV06/ Valve HSV06

L MAE 9.PLOADIC/ "L "Connector PLOMOIC
A 0 B SR TN 12/ Serew M4
L/ Top cap

A 7T MCRYASLA- M5/ Valve ASL4-MS
VAL B 2REBY-M5/ Elimination machine
W S 90 (00 MR ¥ M6, Serew M3

R TIW38/ Screw M4
“CRLSDALEX20/ Cylinder SDA16X20
Y Ol i R/ Cylinder Support
B il B/ Felt

W S 0 [ EE S8 S TMXES Serew M4

I EE KT/ Raise wire pole

PEFEFT %2/ Raise wire pole Support

41 1% HF A% FE/ Tension Release Stud
41 1%/ Short Connecting Rod

1 W/ Connecting Rod

4715 T/ Knee Lifier Lever
TR0, 1/ Washer 101

FH#F/ Needle Bar

¥ HF 42/ Needle Bar Bush,Upper

¢ EF F 4=/ Needle Bar Bush, Lower
FiH AN Looper Cover,La
&5/ Looper Cover.Ra

il /Ol Seal

{21/ Row oil boh

i 34881/ Head bolt

S HE LT/ Stalk bolt

il 3L B/ Ol pump limit plank

Eve g

-

p

gl




9588 R F| {4 9588 Series Part




9588 B 5| E 4 9588 Series Part

FE/N {82 Ascemble N0  $E /Part N0

y
36
g
)

3

o

I.".
oL

OoBBA—3G
Po8BA—3/
9588A-38
9588A-39
Yo8BA-40
9588A-4]
958BA-42
9588A-43
9588A-44
9588A-45
ISERA- 41
H4oH8A=4/
958BA-48
9o8BA-49
FSB8BA-50
9588A-51
9588A-52
9588BA-53
9588A-54
9588A~-35
AS5884 -5
95388BA-37
9588A-58
Yo088A-09
Fo88A-60
9588A-61
9588A-62
9588A-63
9588A-64
9988A-65
9588BA-6E
9o98BBA-6/
9588A-68
958BA-69

Sa8BA-70

LDO0204
9588A037
Y3BBAD3E
LMOODZ]
9988A040
THOOO32
9588A042
95884043
958084044
9S8BAD4S
S58BA0D4E
L Dooooe
9588A048
YFOODO]
LDo0247
TDR00007
S588A052
9588A053
YF 00002
TDRDOB0S
ZC00020
9288A00 7
935884058
998BA00S
THODODZ 4
9588A061
OXQo00018
9588A063
9588A064
9S8BADES
953B8A066
L0010
9588A033
OXG00019
L DODISE

2 ¥ Description
SREISH3. 57-6/ Screw SM3.57
i 12 94 15 4L/ Oil quantity baffle-boand
#5849/ The oil purmp copper mouth
4 R/ Nut M4
H e o L/ Press plank
I %/ Press plank
HE 9/ The pillar il
98/ Eccentric Wheel
IR IEHF/ Connecting Rod
e 5E 14 45/ Inside set
FE % 52945/ Pump Coat
P 75 S AR BT MSXG/ Serew MS
e/ Collar
il M1 TXA2X7/ O seal
P A [ BRI MAX 14/ Serew M4
FF 014188/ Openings Collar
i 1 T Y/ Sl son
Wi T/ Short conneet a pole
il 1 120288/ Oil seal
#5458/ Retaining Ring
4 /K/ Ball Bearing
P4/ Shaft
HOTEFF/ Adjusting Rod Assembly
ik28 % 1/ Rolling Shaft
1 %%/ Spring
ik 4 48/ Star Ferry
)8/ O Ring
14§/ Wheel gear
Siah Mt 48/ Star Femry
SLai# £/ Rolling Shaft
Hise 2 HF/ Pull a pole
HREISU2, 38/ Screw SM2.38
5 94081/ Head bolt
ONizi/ O Ring
RETSWA. 36/ Serew SM4.36

g

i

i

=

p

Lad

Li)

iy

M




9588 B FIEE 9588 Series Part




9588 R 5| E {4 9588 Series Part

FS/N0

& |

¥ -

-

5 Assenble NO 5 /Part ND

3588471
I588A=72
I588A-73
9588A-74
I588A-75
I588A-76
9588A-77
958BA-78

9SERA-79

958BA-8S
S588H-66
9588A-87
95884 -88
9588A-89
I5BEA-90
9588A-9]
9588A-92

9588A-93

FJaB8A-102

9588A-103

9588A071
9270116
958BA0D/ 3
L DOOI04
9988A0 /0
LDO0148
9588A077
958BA0TE
958B8A07S
9588A080
DRODOS0
LDO024%
DRO00S2
L 000230
2270.2.29
9588A086
9588A087
9S8BA0B8
I58BA089
SS88A090
LDO0136
958BA092
9S88A093
Ox@E0o002
9588A095
L DO00Z4
IS5ERA09T
2388A098
L Dooas5e
DRODOS4
L DO0Z23
95884102

LDo0o4s

Z¥r/Description
$#5e L8/ Puller Stent

“{ELSDAZ0X20/ Cylinder SDA20X20
HebF R/ Press a pole

P A M S AREIMANSS Screw M4
i HF/ Press a pole Connect

O 940 TSI, 36/ Screw SM4.36
LA (UL % YR/ Install plank

I FF A2/ Presser Bar,.Upper

HiPE 4 4% & 4/ Install plank

T/ Fromt-pane]

A i jml6/ Washer 6

WA A D SR TMBX 12/ Serew M6
b5/ Washer 5

P 08 (P S MRETMGX 12/ Screw MS

LR S PLOAMSC/ "L "Connector PLOSMSC

H M SR Install plank
I FF L 45/ Presser Bar,Upper
2 7P i/ Buffer mat
HiFF/ Presser Bar
12FF/ Pull 0 pole
§REISW0. 52/ Screw SM9.52
LS/ Upper Shaft
/Ol Seal
0JE /O Ring
VLRI i S HR Valve fix
Fo it PRI X30/ Screw M4
Wil Sl #L R/ Lead line plank
ik ith £/ Huo oil box
H BB ¥ISTI/ Screw ST3
T84, 2/ Washer 4.2
A A O SR E TR Serew M4
H§t51#E v/ Fuse slice

I SR/ Serew

HE Num

=

=2

My M

g

g



K=& % 5\ Bfi4 Accessories




9588 R 5| E {4 9588 Series Part

FS/N0
36

5 Assenble NO S Part NO

F58BA-36
FaBEA=3/
FoH8A-38
9088439
Fo88A-40
9588A-4]

958BA-42

9588A-43

AS88A-47
A588A-48
I588A-49
958BA-50
9588A-51

9588A-52
SSE8A-53
SSE8A-54
I588A-55
95884-0t

SS588A-57
9588A-58
I58BA-59
9588A—60
F5884-6]

S588A-62
9588463
I5884-64

Io8BHA-70

LDO0204

9588A037
958BA038
LMOODZ21

9588A040
THOOD32

9588A042
95884043
9588A04 4
AS58BAD4S
I588A046
L DOOO02

9588A048
YHOODO0]

LDOO247

TDC00007
9588A052
S5HBADSS
YFODOo0O2

TDA00DOS
958BA0ST
958BA058
958BA0SS
THOOOZ24

9588A06]
OxQ00018
95884063
9588a064
9588A065
9588A066
LD00L70

9588A033
OxQ00019
L DO01S6

£ ¥r Description

SRFISM3. 57-6/ Screw SM3.57
ith I 0 5 B/ Ol quantity baffle-board

#h AL 84|/ The oil pump copper mouth

R/ N M4

H 9 54 e L/ Press plank

H ¥/ Press plank
i3/ The pillar fill
L2498/ Ecoentric Wheel

IR H/ Connecting Rod

FE 514 45/ Inside set

F: 9 5945/ Pump Coat

PN A HE W SR YIS X6/ Screw MS
ilal/ Collar

il 1o 1 7XAZXT/ O seal
VA0 IO EE SR TN 14/ Screw M4
IF 0149588/ Openings Collar
Wi E T e/ Sell son

i i% #1/Shont connect a pole
70 1 2X28X8/ Ol seal

#¥E 518/ Retaining Ring
K/ Ball Bearing

FLIE SR/ Shaft

14 17/ Adjusting Rod Assembly
(iR 1/ Rolling Shaft
9%/ Spring

il:5h 42 $¢/ Star Ferry
0JE#/0 Ring

i &/ Whecl gear

FZh 4/ Star Femry
S&hift 7/ Rolling Shaft
Hi4e 1 HF/ Pull a pole

SR EISM2, 38/ Screw SM2.38
B 94881/ Head bolt
0Nz /O Ring
BLJSIM. 36/ Serew SM4.36

R Num

iLn

(="

[ (S

L

[ gt

M

il

il



L-({A1BR) HIE R 5 MH{F Accessories




L- ({AAR) AIEHR Y PH{E Accessories

E/N0 L8 Assenble NO 4% /Part NO

1
=
=

3

J27L-1
9272

g
'."<I -
il =

e /L=-11
e fL=12
e /L=13
ie7L=14
Foe 13
L+|-';:' o

97 |8
'll-' . l':'i
927L~2
527L~21
32 7/ =2#2
927L=-2

e fL=gn
1§ u ]
L =L ‘_.4
La '}
l_'._'ll' b
2T =31
e FL 2l
= g g~
"'.:_l-'l_ =
WLy f R O |
.El'._ - B |
= G W
=] -
T T L -
e
J2 FL =
Q2T Fis
e .
ST -7
= =
- . -
=] -
- .
e o
= - F

9g 7K001]
92 7K oD
LDoole 7
DQO0029
LDo00128
:';:: ':|._- |'_;_:'.{.
92 7K007
D000 4
LMO000S
92 7K010
92 7K011
92 7K0]12
92 7K013
S2TKDL4
92 7K01S
927K016
927K017
927K018
27K0]19
Fe FKU2)
92 7K
92 /K022
927K023
QZTKO24
92 7L025

-0

I

K .‘_‘ﬁl

L D0005]

2 K03
927K032
927K033
92 7K034
LDOO13Y

# ¥ Dascription
WL/ Chain

SH:H)/"S" Hook

7510 3.4 §MBX60/ Screw M6

¥-ia 6/ Washer

#RETSHS, 95/ Screw SMS.95

B[ 1/ Cushion Assy

&% '8/ Cushion Rubbgr

MTEes )Y/ Spring Washer

#5 FEu6, Nut M6

1 1 L/ Base Cushion

Smmply 75 44 T/ Smm Allen Key

Ammly /M4 T/ 4mm Allen Key

Amm g MK F/ 3mm Allen Key

2. Sl /< 4R T/ 2.5mm Allen Key
2mm |4 /5 M40 F/ 2mm Allen Key
K42 1)/ ScrewDriver(large)
4 22 1)/ Serew Driver{medium)

o ViR #2 71/ Serew Driver{soall)

17-193F DT/ 17-19 Spanner

8- 10JF [14% F/ 8-10 Spanner

Kb/ Oiler

it d/ Oiler

BLEF/ Needle

B/ Thread Tweerers

HLER I 42/ Guard

# 58/ Thread Stand

1 $5 8/ Control Box

FI B IST4. 2/ Wood Serew ST4.2

P 38/ Speed Control Box

§1 8/ Lever Link

OX105 F M8/ 340X105 Accessory bag
270X170 F 1 #8/ 2T0X 170 Accessory bag
155X120 H H 8/ 155X 120Accessory bag
120X1 10 F4 1 88/ 120X1 10 Accessory bag
SHX50 1 14 48/ S8X50Accessory bag

1, Semy A 4R F/ 1. SmmAllen Key

1, Gemi 75 R T/ 1.6mmAllen Key

il %417/ Puller Timing Belt
K (PSMak) / Oiler

A4, 7610/ Serew SMA.76
B AP0 T Pulley Belt Cover

S Num

sl I e

[ 'I_-l

Lt L) Ll

) Ll

- e e — mam



Mun chcial

Qualidade e Tecnologia

SAC: 0800 660 6000

PRAZO DE VALIDADE: INDETERMINADA
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